
Petrol Lawnmower
PLM3-56Z200.6
3276007940084

SPARE PART 
FILE



MACHINE PART



gongcheng07
打字机文本
3276007940084

gongcheng07
打字机文本
PLM3-56Z200.6



Identification

Number of the

Exploded view

Supplier Internal

reference
Name of the part

1 2105300159A Blade fastening bolt
2 2105300001C Dished washer
3 2105200367A Friction tool holder pressure plate
4 21052004082000A blade
5 2105500009A blade support
6 2105400051A blade holder bushing
7 2109100273A Grass baffle
8 2109300249A Hexagon socket set screw with cylindrical end
9 21031005570082A Driving pulley

10 2102600014A V-belt
11 30512050035000 Large washer
12 30313090055000 Hexagon lock nut
13 2107200064B Straw bag bracket
14 3011301006 Self tapping screw
15 21041001930001D Belt protection cover
16 3031309002 Hexagon lock nut
17 3051303001 Flat washer
18 21041001940120N Head mask
19 21011004380120A 8 "wheel cover
20 21011004390123A 8 "wheel cover pressure plate
21 30323060035000 Hexagon flange locking nut
22 A26800401501 bearing
23 21011006400001A 8-inch wheel assembly
24 21011006410001A Dust wheel cover
25 3011301010 Self tapping screw
26 A26800705102 Flat gasket
27 3091308003 Hexagon flange bolt
28 21011005550001A Wheel axle lower seat
29 2101300254A Front axle assembly
30 2101800009A Shock absorber spring
31 21011005540001A Wheel axle upper seat
32 30313090035000 Hexagon lock nut
33 2109800053C Front wheel axle tension spring
34 21011004360120A 11 "wheel cover
35 21011004370123A 11 "wheel cover pressure plate
36 21011004040001A Wheel Assembly
37 2101100081B Wheel ring gear
38 21011003730001F 11 "Dust wheel cover
39 21041001470001N Bumper 
40 30113010265000 Self tapping screw
41 2103200303B connecting rod
42 21031000230020D Clean the joint
43 2109100013N O-ring
44 A26800705001 wave washer 
45 2109600021A Plug
46 21035001570214A Mower disc assembly
47 21062011205007A Gear plate
48 30913070165000 Hexagon flange bolt
49 3043301001 Open retaining ring
50 2104400013E Left output gear assembly
51 21011004410001A Cushion block
52 30213020045000 Machine tooth screw
53 21011004420120B Rear axle sleeve

gongcheng07
椭圆形
已更新为最新状态



Identification

Number of the

Exploded view

Supplier Internal

reference
Name of the part

54 30323060015000 All metal hexagonal flange locking nut
55 3082301003 Cylindrical pin
56 21023001785011A Transmission assembly
57 2104400014E Right output gear assembly
58 30913050015000 Hexagon flange bolt
59 2109200090A Limit plate
60 2102300181A Positioning plate
61 2103200229A Lock block
62 2103800011A Lock block torsion spring
63 2103300040A Lock block fixed shaft
64 3043301003 Open retaining ring
65 2103200228A Side row fixing plate
66 3052301004 Spring washer
67 3021302002 Machine tooth screw
68 2106200053N Side row positioning shaft
69 2109800066D Side cover plate torsion spring
70 21061001203204A Side row cover plate
71 21041007570001B Side row protective cover
72 21041001163206A Lock button pressing plate
73 2109800022C spring
74 21041001150020A Insert lock button
75 21061006910001A Grass crushing plugin
76 A26800203001A Cross recessed pan head screws
77 2106500005B Handle fixing plate
78 2101500244A Rear wheel axle assembly
79 2106800649A Adjusting the torsion spring
80 3081301001 Split pin
81 A26800710001 Flat washer
82 2106500004A Adjusting the height lever
83 21061006083219A Adjusting the handle assembly
84 A26800201801 Machine tooth screw
85 21033000660001B Right handle bracket
86 2109800118C Right-handed torsion spring
87 2106300250A Long rod
88 2109800117C Left-handed torsion spring
89 21033000650001B Left handle bracket
90 21077001312173A Straw collecting bag
91 2109900067A Special bolts
92 2109900066A Triangle self tapping bolt
93 2100X04713 Rear cover plate assembly
94 2030100386A Gasoline engine assembly
95 2106300251A Special hexagonal bolt
96 2106300189A Shaft sleeve
97 2106300258A Cylindrical pin
98 21041007290020B Locking knob
99 2106300166A Shaft sleeve

100 2109800200A Lower handlespring
101 2106300335A Pin
102 3091307003 Hexagon flange bolt
103 21063000025007A Hanging hook
104 3051303003 Flat washer
105 3052301003 Spring washer
106 A26800501603A Cap nut



Identification

Number of the

Exploded view

Supplier Internal

reference
Name of the part

107 21061000013201A Wire clamp
108 21063002140214A Lower armrest
109 21061006670001A Lower adjustment gear
110 2109300058A Self tapping screw
111 21061006500020A Locking handle
112 21093000635007A Cylindrical pin
113 2109200025A Compression plate
114 2109300069A Locking handle bolt
115 21061006660001A Upper adjustment gear
116 30313060025000 Hexagon nut
117 21061005920001B knob
118 21061000043201A Cable fixing block
119 2106800638A Drive cable assembly
120 2109800281A Flameout cable assembly
121 2106800829A Accelerator handle combination
122 30913070135000 Hexagon flange bolt
123 21041011800001A rod  fixing block
124 21063002130001A Upper armrest
125 21063005170020A Flameout lever
126 21063002170001A Drive rod
127 2106100321A handlecover
128 21071000730001N Grass basket handle
129 3011301004 Self tapping screw
130 21071000080020A Windshield 
131 21071001530120A Grass basket cover plate
132 3011301005 Self tapping screw



fro
m

2
 co

m
p

o
n

en
ts it's

a kit 
SPA

R
E PA

R
T m

ean
s, o

n
ly

1
 co

m
p

o
n

en
t, it's

o
n

ly
a 

sp
are

p
art (ex : Sp

ear
it's

a sp
are

p
art) 

**
 Th

e
 d

ifferen
ce

b
etw

ee
n

a K
IT an

d
 a SPA

R
E 

PA
R

T is
th

e q
u

an
tity

o
f co

m
p

o
n

en
t in

clu
d

ed
in

 :
K

IT m
ean

s, severalco
m

p
o

n
en

t, 

Sp
are p

art n
°

Sp
are p

art R
eferen

ce

O
r 

K
IT referen

ce

D
escrip

tio
n

P
iece n

u
m

b
er (related

 to
 th

e exp
lo

d
ed

 

view
)

1
K-1-51B

150.5-10
KIT

K
SP - M

U
LC

H
IN

G
 A

C
C

ESSO
R

IES
2

5,72,73,74,75
2

K-2-46Z150A
.6-9

KIT
K

SP - FR
O

N
T W

H
EEL KIT

19,20,21,22,23,24,25,26
3

K-3-56B
150.5-3

SPA
R

E PA
R

T
S

SP - B
ELT

10
4

K-3-56B
150.5-4

KIT
K

SP - SELF-PR
O

PELLED
 G

EA
R

B
O

X A
SSEM

B
LY

26,49,50,51,52,53,54,55,56,57,58,59,60
5

K-3-56B
190-1

SPA
R

E PA
R

T
S

SP - G
R

A
SS C

A
TC

H
ER

90
6

K-3-56B
190-2

KIT
K

SP - G
R

A
SS B

A
G

 A
SSEM

B
LY

13,128,129,130,131,132
7

K-3-56B
190-29

KIT
K

SP - FR
O

N
T H

O
U

SIN
G

14,18
8

K-3-56B
190-3

SPA
R

E PA
R

T
S

SP - B
LA

D
E

4
9

K-3-56B
190-4

KIT
K

SP - B
LA

D
E SU

PPO
R

T KIT
1,2,3,5,6

10
K-3-56B

190-8
KIT

K
SP - SID

E D
ISC

H
A

R
G

E KIT
61,62,63,64,65,66,67,68,69,70,71

11
K-3-56Z200.6-24

KIT
K

SP - B
ELT PR

O
TEC

TO
R

 KIT
14,15,16,17

12
K-3-56Z200.6-25

KIT
K

SP - FR
O

N
T W

H
EEL SH

A
FT A

SSEM
B

LY
27,28,29,30,31,32,33

13
K-3-56Z200.6-29

KIT
K

SP - U
PPER

 H
A

N
D

LEB
A

R
110,115,124,127

14
K-3-56Z200.6-30

SPA
R

E PA
R

T
S

SP - FLA
M

EO
U

T D
R

A
G

LIN
E A

SSY
120

15
K-3-56Z200.6-31

SPA
R

E PA
R

T
S

SP - FLA
M

EO
U

T R
O

D
 KIT

125
16

K-3-56Z200.6-32
KIT

K
SP - B

A
C

K C
O

V
ER

 KIT
32,86,87,88,93

17
K-3-5B

150.5-4
KIT

K
SP - R

EA
R

 W
H

EEL A
XLE KIT

32,76,77,78,79,80,81,82,83,84
18

K-3-5B
150.5-6

SPA
R

E PA
R

T
S

SP - D
R

IV
IN

G
 C

A
B

LE
119

19
KIT-PLM

2-27
KIT

K
SP - R

EA
R

 W
H

EEL KIT
21,22,25,26,34,35,36,37,38

20
KIT-PLM

2-33
KIT

K
SP - LEFT B

R
A

C
KET

21,48,89
21

KIT-PLM
2-34

KIT
K

SP - R
IG

H
T B

R
A

C
KET

21,48,85
22

KIT-PLM
2-37

SPA
R

E PA
R

T
S

SP - H
EIG

H
T A

D
JU

STIN
G

 PLA
TE

47
23

KIT-PLM
3-28

KIT
K

SP - LO
W

ER
 H

A
N

D
LEB

A
R

97,98,99,100,101,108,109,110
24

KIT-PLM
3-32

KIT
K

SP - LO
W

ER
 KN

O
B

16,95,96
25

KIT-PLM
3-36

SPA
R

E PA
R

T
S

SP - D
R

IV
IN

G
 R

O
D

126
26

PLM
-12

SPA
R

E PA
R

T
S

SP - B
EA

R
IN

G
S

22
27

PLM
-21

KIT
K

SP - A
D

JU
ST KN

O
B

 KIT
17,111,112,113,114,116,117

28
PLM

-23
KIT

K
SP - W

A
TER

 N
O

ZZLE KIT
42,43

29
PLM

-26
SPA

R
E PA

R
T

S
SP - C

LA
M

P C
A

B
LE KIT

107
30

KIT-PLM
2-38

KIT
K

SP - STA
R

TER
 R

O
PE'S H

O
O

K
102,103,104,105,106

K
IT o

r SP
A

R
E P

A
R

T **



KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
1 K-1-51B150.5-10 SP - MULCHING 25,72,73,74,75 6

Identification Number of Name of the part Quantity
25 Self tapping screw 2
72 Lock button pressing plate 1
73 spring 1
74 Insert lock button 1
75 Grass crushing plugin 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
2 K-2-46Z150A.6-9 SP - FRONT WHEEL 19,20,21,22,23,24,25,26 11

Identification Number of Name of the part Quantity
19 8 "wheel cover 1
20 8 "wheel cover pressure plate 1
21 Hexagon flange locking nut 1
22 bearing 2
23 8-inch wheel assembly 1
24 Dust wheel cover 1
25 Self tapping screw 3
26 Flat gasket 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
4 K-3-56B150.5-4 SP - SELF-PROPELLED 26,49,50,51,52,53,54,55,56,57,58,59,6 29

Identification Number of Name of the part Quantity
26 Flat gasket 4
49 Open retaining ring 4
50 Left output gear assembly 1
51 Cushion block 2
52 Machine tooth screw 4
53 Rear axle sleeve 2
54 All metal hexagonal flange locking nut 4
55 Cylindrical pin 2
56 Transmission assembly 1
57 Right output gear assembly 1
58 Hexagon flange bolt 2
59 Limit plate 1
60 Positioning plate 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
6 K-3-56B190-2 SP - GRASS BAG 13,128,129,130,131,132 7

Identification Number of Name of the part Quantity
13 Straw bag bracket 1

128 Grass basket handle 1
129 Self tapping screw 1
130 Windshield 1
131 Grass basket cover plate 1
132 Self tapping screw 2

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
7 K-3-56B190-29 SP - FRONT HOUSING 14,18 11

Identification Number of Name of the part Quantity
14 Self tapping screw 10
18 Head mask 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
9 K-3-56B190-4 SP - BLADE SUPPORT 1,2,3,5,6 5

Identification Number of Name of the part Quantity
1 Blade fastening bolt 1
2 Dished washer 1
3 Friction tool holder pressure plate 1
5 blade support 1
6 blade holder bushing 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
10 K-3-56B190-8 SP - SIDE DISCHARGE 61,62,63,64,65,66,67,68,69,70,71 13

Identification Number of Name of the part Quantity
61 Lock block 1
62 Lock block torsion spring 1
63 Lock block fixed shaft 1
64 Open retaining ring 1
65 Side row fixing plate 1
66 Spring washer 2
67 Machine tooth screw 2
68 Side row positioning shaft 1
69 Side cover plate torsion spring 1
70 Side row cover plate 1
71 Side row protective cover 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
11 K-3-56Z200.6-24 SP - BELT 14,15,16,17 7

Identification Number of Name of the part Quantity
14 Self tapping screw 2
15 Belt protection cover 1
16 Hexagon lock nut 2
17 Flat washer 2

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
12 K-3-56Z200.6-25 SP - FRONT WHEEL 27,28,29,30,31,32,33 17

Identification Number of Name of the part Quantity
27 Hexagon flange bolt 4
28 Wheel axle lower seat 2
29 Front axle assembly 1
30 Shock absorber spring 2
31 Wheel axle upper seat 2
32 Hexagon lock nut 4
33 Front wheel axle tension spring 2

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
13 K-3-56Z200.6-29 SP - UPPER 110,115,124,127 8

Identification Number of Name of the part Quantity
110 Self tapping screw 4
115 Upper adjustment gear 2
124 Upper armrest 1
127 handlecover 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
16 K-3-56Z200.6-32 SP - BACK COVER KIT 32,86,87,88,93 6

Identification Number of Name of the part Quantity
32 Hexagon lock nut 2
86 Right-handed torsion spring 1
87 Long rod 1
88 Left-handed torsion spring 1
93 Rear cover plate assembly 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
17 K-3-5B150.5-4 SP - REAR WHEEL 32,76,77,78,79,80,81,82,83,84 12

Identification Number of Name of the part Quantity
32 Hexagon lock nut 2
76 Cross recessed pan head screws 2
77 Handle fixing plate 1
78 Rear wheel axle assembly 1
79 Adjusting the torsion spring 1
80 Split pin 1
81 Flat washer 1
82 Adjusting the height lever 1
83 Adjusting the handle assembly 1
84 Machine tooth screw 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
19 KIT-PLM2-27 SP - REAR WHEEL KIT 21,22,25,26,34,35,36,37,38 15

Identification Number of Name of the part Quantity
21 Hexagon flange locking nut 1
22 bearing 2
25 Self tapping screw 6
26 Flat gasket 1
34 11 "wheel cover 1
35 11 "wheel cover pressure plate 1
36 Wheel Assembly 1
37 Wheel ring gear 1
38 11 "Dust wheel cover 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
20 KIT-PLM2-33 SP - LEFT BRACKET 21,48,89 5

Identification Number of Name of the part Quantity
21 Hexagon flange locking nut 2
48 Hexagon flange bolt 2
89 Left handle bracket 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
21 KIT-PLM2-34 SP - RIGHT BRACKET 21,48,85 5

Identification Number of Name of the part Quantity
21 Hexagon flange locking nut 2
48 Hexagon flange bolt 2
85 Right handle bracket 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
23 KIT-PLM3-28 SP - LOWER 97,98,99,100,101,108,109,110 17

Identification Number of Name of the part Quantity
97 Cylindrical pin 2
98 Locking knob 2
99 Shaft sleeve 2

100 Lower handlespring 2
101 Pin 2
108 Lower armrest 1
109 Lower adjustment gear 2
110 Self tapping screw 4

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
24 KIT-PLM3-32 SP - LOWER KNOB 16,95,96 6

Identification Number of Name of the part Quantity
16 Hexagon lock nut 2
95 Special hexagonal bolt 2
96 Shaft sleeve 2

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
27 PLM-21 SP - ADJUST KNOB KIT 17,111,112,113,114,116,117 14

Identification Number of Name of the part Quantity
17 Flat washer 2

111 Locking handle 2
112 Cylindrical pin 2
113 Compression plate 2
114 Locking handle bolt 2
116 Hexagon nut 2
117 knob 2

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
28 PLM-23 SP - WATER NOZZLE 42,43 2

Identification Number of Name of the part Quantity
42 Clean the joint 1
43 O-ring 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
30 KIT-PLM2-38 SP - STARTER ROPE'S 102,103,104,105,106 5

Identification Number of Name of the part Quantity
102 Hexagon flange bolt 1
103 Hanging hook 1
104 Flat washer 1
105 Spring washer 1
106 Cap nut 1



KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
1 K-1-51B150.5-10 SP - MULCHING 25,72,73,74,75 6

Identification Number of Name of the part Quantity
25 Self tapping screw 2
72 Lock button pressing plate 1
73 spring 1
74 Insert lock button 1
75 Grass crushing plugin 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
2 K-2-46Z150A.6-9 SP - FRONT WHEEL 19,20,21,22,23,24,25,26 11

Identification Number of Name of the part Quantity
19 8 "wheel cover 1
20 8 "wheel cover pressure plate 1
21 Hexagon flange locking nut 1
22 bearing 2
23 8-inch wheel assembly 1
24 Dust wheel cover 1
25 Self tapping screw 3
26 Flat gasket 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
4 K-3-56B150.5-4 SP - SELF-PROPELLED 26,49,50,51,52,53,54,55,56,57,58,59,6 29

Identification Number of Name of the part Quantity
26 Flat gasket 4
49 Open retaining ring 4
50 Left output gear assembly 1
51 Cushion block 2
52 Machine tooth screw 4
53 Rear axle sleeve 2
54 All metal hexagonal flange locking nut 4
55 Cylindrical pin 2
56 Transmission assembly 1
57 Right output gear assembly 1
58 Hexagon flange bolt 2
59 Limit plate 1
60 Positioning plate 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
6 K-3-56B190-2 SP - GRASS BAG 13,128,129,130,131,132 7

Identification Number of Name of the part Quantity
13 Straw bag bracket 1

128 Grass basket handle 1
129 Self tapping screw 1
130 Windshield 1
131 Grass basket cover plate 1
132 Self tapping screw 2

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
7 K-3-56B190-29 SP - FRONT HOUSING 14,18 11

Identification Number of Name of the part Quantity
14 Self tapping screw 10
18 Head mask 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
9 K-3-56B190-4 SP - BLADE SUPPORT 1,2,3,5,6 5

Identification Number of Name of the part Quantity
1 Blade fastening bolt 1
2 Dished washer 1
3 Friction tool holder pressure plate 1
5 blade support 1
6 blade holder bushing 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
10 K-3-56B190-8 SP - SIDE DISCHARGE 61,62,63,64,65,66,67,68,69,70,71 13

Identification Number of Name of the part Quantity
61 Lock block 1
62 Lock block torsion spring 1
63 Lock block fixed shaft 1
64 Open retaining ring 1
65 Side row fixing plate 1
66 Spring washer 2
67 Machine tooth screw 2
68 Side row positioning shaft 1
69 Side cover plate torsion spring 1
70 Side row cover plate 1
71 Side row protective cover 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
11 K-3-56Z200.6-24 SP - BELT 14,15,16,17 7

Identification Number of Name of the part Quantity
14 Self tapping screw 2
15 Belt protection cover 1
16 Hexagon lock nut 2
17 Flat washer 2

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
12 K-3-56Z200.6-25 SP - FRONT WHEEL 27,28,29,30,31,32,33 17

Identification Number of Name of the part Quantity
27 Hexagon flange bolt 4
28 Wheel axle lower seat 2
29 Front axle assembly 1
30 Shock absorber spring 2
31 Wheel axle upper seat 2
32 Hexagon lock nut 4
33 Front wheel axle tension spring 2

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
13 K-3-56Z200.6-29 SP - UPPER 110,115,124,127 8

Identification Number of Name of the part Quantity
110 Self tapping screw 4
115 Upper adjustment gear 2
124 Upper armrest 1
127 handlecover 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
16 K-3-56Z200.6-32 SP - BACK COVER KIT 32,86,87,88,93 6

Identification Number of Name of the part Quantity
32 Hexagon lock nut 2
86 Right-handed torsion spring 1
87 Long rod 1
88 Left-handed torsion spring 1
93 Rear cover plate assembly 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
17 K-3-5B150.5-4 SP - REAR WHEEL 32,76,77,78,79,80,81,82,83,84 12

Identification Number of Name of the part Quantity
32 Hexagon lock nut 2
76 Cross recessed pan head screws 2
77 Handle fixing plate 1
78 Rear wheel axle assembly 1
79 Adjusting the torsion spring 1
80 Split pin 1
81 Flat washer 1
82 Adjusting the height lever 1
83 Adjusting the handle assembly 1
84 Machine tooth screw 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
19 KIT-PLM2-27 SP - REAR WHEEL KIT 21,22,25,26,34,35,36,37,38 15

Identification Number of Name of the part Quantity
21 Hexagon flange locking nut 1
22 bearing 2
25 Self tapping screw 6
26 Flat gasket 1
34 11 "wheel cover 1
35 11 "wheel cover pressure plate 1
36 Wheel Assembly 1
37 Wheel ring gear 1
38 11 "Dust wheel cover 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
20 KIT-PLM2-33 SP - LEFT BRACKET 21,48,89 5

Identification Number of Name of the part Quantity
21 Hexagon flange locking nut 2
48 Hexagon flange bolt 2
89 Left handle bracket 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
21 KIT-PLM2-34 SP - RIGHT BRACKET 21,48,85 5

Identification Number of Name of the part Quantity
21 Hexagon flange locking nut 2
48 Hexagon flange bolt 2
85 Right handle bracket 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
23 KIT-PLM3-28 SP - LOWER 97,98,99,100,101,108,109,110 17

Identification Number of Name of the part Quantity
97 Cylindrical pin 2
98 Locking knob 2
99 Shaft sleeve 2

100 Lower handlespring 2
101 Pin 2
108 Lower armrest 1
109 Lower adjustment gear 2
110 Self tapping screw 4

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
24 KIT-PLM3-32 SP - LOWER KNOB 16,95,96 6

Identification Number of Name of the part Quantity
16 Hexagon lock nut 2
95 Special hexagonal bolt 2
96 Shaft sleeve 2

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
27 PLM-21 SP - ADJUST KNOB KIT 17,111,112,113,114,116,117 14

Identification Number of Name of the part Quantity
17 Flat washer 2

111 Locking handle 2
112 Cylindrical pin 2
113 Compression plate 2
114 Locking handle bolt 2
116 Hexagon nut 2
117 knob 2

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
28 PLM-23 SP - WATER NOZZLE 42,43 2

Identification Number of Name of the part Quantity
42 Clean the joint 1
43 O-ring 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
30 KIT-PLM2-38 SP - STARTER ROPE'S 102,103,104,105,106 5

Identification Number of Name of the part Quantity
102 Hexagon flange bolt 1
103 Hanging hook 1
104 Flat washer 1
105 Spring washer 1
106 Cap nut 1



KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
1 K-1-51B150.5-10 SP - MULCHING 25,72,73,74,75 6

Identification Number of Name of the part Quantity
25 Self tapping screw 2
72 Lock button pressing plate 1
73 spring 1
74 Insert lock button 1
75 Grass crushing plugin 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
2 K-2-46Z150A.6-9 SP - FRONT WHEEL 19,20,21,22,23,24,25,26 11

Identification Number of Name of the part Quantity
19 8 "wheel cover 1
20 8 "wheel cover pressure plate 1
21 Hexagon flange locking nut 1
22 bearing 2
23 8-inch wheel assembly 1
24 Dust wheel cover 1
25 Self tapping screw 3
26 Flat gasket 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
4 K-3-56B150.5-4 SP - SELF-PROPELLED 26,49,50,51,52,53,54,55,56,57,58,59,6 29

Identification Number of Name of the part Quantity
26 Flat gasket 4
49 Open retaining ring 4
50 Left output gear assembly 1
51 Cushion block 2
52 Machine tooth screw 4
53 Rear axle sleeve 2
54 All metal hexagonal flange locking nut 4
55 Cylindrical pin 2
56 Transmission assembly 1
57 Right output gear assembly 1
58 Hexagon flange bolt 2
59 Limit plate 1
60 Positioning plate 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
6 K-3-56B190-2 SP - GRASS BAG 13,128,129,130,131,132 7

Identification Number of Name of the part Quantity
13 Straw bag bracket 1

128 Grass basket handle 1
129 Self tapping screw 1
130 Windshield 1
131 Grass basket cover plate 1
132 Self tapping screw 2

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
7 K-3-56B190-29 SP - FRONT HOUSING 14,18 11

Identification Number of Name of the part Quantity
14 Self tapping screw 10
18 Head mask 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
9 K-3-56B190-4 SP - BLADE SUPPORT 1,2,3,5,6 5

Identification Number of Name of the part Quantity
1 Blade fastening bolt 1
2 Dished washer 1
3 Friction tool holder pressure plate 1
5 blade support 1
6 blade holder bushing 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
10 K-3-56B190-8 SP - SIDE DISCHARGE 61,62,63,64,65,66,67,68,69,70,71 13

Identification Number of Name of the part Quantity
61 Lock block 1
62 Lock block torsion spring 1
63 Lock block fixed shaft 1
64 Open retaining ring 1
65 Side row fixing plate 1
66 Spring washer 2
67 Machine tooth screw 2
68 Side row positioning shaft 1
69 Side cover plate torsion spring 1
70 Side row cover plate 1
71 Side row protective cover 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
11 K-3-56Z200.6-24 SP - BELT 14,15,16,17 7

Identification Number of Name of the part Quantity
14 Self tapping screw 2
15 Belt protection cover 1
16 Hexagon lock nut 2
17 Flat washer 2

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
12 K-3-56Z200.6-25 SP - FRONT WHEEL 27,28,29,30,31,32,33 17

Identification Number of Name of the part Quantity
27 Hexagon flange bolt 4
28 Wheel axle lower seat 2
29 Front axle assembly 1
30 Shock absorber spring 2
31 Wheel axle upper seat 2
32 Hexagon lock nut 4
33 Front wheel axle tension spring 2

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
13 K-3-56Z200.6-29 SP - UPPER 110,115,124,127 8

Identification Number of Name of the part Quantity
110 Self tapping screw 4
115 Upper adjustment gear 2
124 Upper armrest 1
127 handlecover 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
16 K-3-56Z200.6-32 SP - BACK COVER KIT 32,86,87,88,93 6

Identification Number of Name of the part Quantity
32 Hexagon lock nut 2
86 Right-handed torsion spring 1
87 Long rod 1
88 Left-handed torsion spring 1
93 Rear cover plate assembly 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
17 K-3-5B150.5-4 SP - REAR WHEEL 32,76,77,78,79,80,81,82,83,84 12

Identification Number of Name of the part Quantity
32 Hexagon lock nut 2
76 Cross recessed pan head screws 2
77 Handle fixing plate 1
78 Rear wheel axle assembly 1
79 Adjusting the torsion spring 1
80 Split pin 1
81 Flat washer 1
82 Adjusting the height lever 1
83 Adjusting the handle assembly 1
84 Machine tooth screw 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
19 KIT-PLM2-27 SP - REAR WHEEL KIT 21,22,25,26,34,35,36,37,38 15

Identification Number of Name of the part Quantity
21 Hexagon flange locking nut 1
22 bearing 2
25 Self tapping screw 6
26 Flat gasket 1
34 11 "wheel cover 1
35 11 "wheel cover pressure plate 1
36 Wheel Assembly 1
37 Wheel ring gear 1
38 11 "Dust wheel cover 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
20 KIT-PLM2-33 SP - LEFT BRACKET 21,48,89 5

Identification Number of Name of the part Quantity
21 Hexagon flange locking nut 2
48 Hexagon flange bolt 2
89 Left handle bracket 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
21 KIT-PLM2-34 SP - RIGHT BRACKET 21,48,85 5

Identification Number of Name of the part Quantity
21 Hexagon flange locking nut 2
48 Hexagon flange bolt 2
85 Right handle bracket 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
23 KIT-PLM3-28 SP - LOWER 97,98,99,100,101,108,109,110 17

Identification Number of Name of the part Quantity
97 Cylindrical pin 2
98 Locking knob 2
99 Shaft sleeve 2

100 Lower handlespring 2
101 Pin 2
108 Lower armrest 1
109 Lower adjustment gear 2
110 Self tapping screw 4

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
24 KIT-PLM3-32 SP - LOWER KNOB 16,95,96 6

Identification Number of Name of the part Quantity
16 Hexagon lock nut 2
95 Special hexagonal bolt 2
96 Shaft sleeve 2

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
27 PLM-21 SP - ADJUST KNOB KIT 17,111,112,113,114,116,117 14

Identification Number of Name of the part Quantity
17 Flat washer 2

111 Locking handle 2
112 Cylindrical pin 2
113 Compression plate 2
114 Locking handle bolt 2
116 Hexagon nut 2
117 knob 2

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
28 PLM-23 SP - WATER NOZZLE 42,43 2

Identification Number of Name of the part Quantity
42 Clean the joint 1
43 O-ring 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
30 KIT-PLM2-38 SP - STARTER ROPE'S 102,103,104,105,106 5

Identification Number of Name of the part Quantity
102 Hexagon flange bolt 1
103 Hanging hook 1
104 Flat washer 1
105 Spring washer 1
106 Cap nut 1



KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
1 K-1-51B150.5-10 SP - MULCHING 25,72,73,74,75 6

Identification Number of Name of the part Quantity
25 Self tapping screw 2
72 Lock button pressing plate 1
73 spring 1
74 Insert lock button 1
75 Grass crushing plugin 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
2 K-2-46Z150A.6-9 SP - FRONT WHEEL 19,20,21,22,23,24,25,26 11

Identification Number of Name of the part Quantity
19 8 "wheel cover 1
20 8 "wheel cover pressure plate 1
21 Hexagon flange locking nut 1
22 bearing 2
23 8-inch wheel assembly 1
24 Dust wheel cover 1
25 Self tapping screw 3
26 Flat gasket 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
4 K-3-56B150.5-4 SP - SELF-PROPELLED 26,49,50,51,52,53,54,55,56,57,58,59,6 29

Identification Number of Name of the part Quantity
26 Flat gasket 4
49 Open retaining ring 4
50 Left output gear assembly 1
51 Cushion block 2
52 Machine tooth screw 4
53 Rear axle sleeve 2
54 All metal hexagonal flange locking nut 4
55 Cylindrical pin 2
56 Transmission assembly 1
57 Right output gear assembly 1
58 Hexagon flange bolt 2
59 Limit plate 1
60 Positioning plate 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
6 K-3-56B190-2 SP - GRASS BAG 13,128,129,130,131,132 7

Identification Number of Name of the part Quantity
13 Straw bag bracket 1

128 Grass basket handle 1
129 Self tapping screw 1
130 Windshield 1
131 Grass basket cover plate 1
132 Self tapping screw 2

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
7 K-3-56B190-29 SP - FRONT HOUSING 14,18 11

Identification Number of Name of the part Quantity
14 Self tapping screw 10
18 Head mask 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
9 K-3-56B190-4 SP - BLADE SUPPORT 1,2,3,5,6 5

Identification Number of Name of the part Quantity
1 Blade fastening bolt 1
2 Dished washer 1
3 Friction tool holder pressure plate 1
5 blade support 1
6 blade holder bushing 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
10 K-3-56B190-8 SP - SIDE DISCHARGE 61,62,63,64,65,66,67,68,69,70,71 13

Identification Number of Name of the part Quantity
61 Lock block 1
62 Lock block torsion spring 1
63 Lock block fixed shaft 1
64 Open retaining ring 1
65 Side row fixing plate 1
66 Spring washer 2
67 Machine tooth screw 2
68 Side row positioning shaft 1
69 Side cover plate torsion spring 1
70 Side row cover plate 1
71 Side row protective cover 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
11 K-3-56Z200.6-24 SP - BELT 14,15,16,17 7

Identification Number of Name of the part Quantity
14 Self tapping screw 2
15 Belt protection cover 1
16 Hexagon lock nut 2
17 Flat washer 2

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
12 K-3-56Z200.6-25 SP - FRONT WHEEL 27,28,29,30,31,32,33 17

Identification Number of Name of the part Quantity
27 Hexagon flange bolt 4
28 Wheel axle lower seat 2
29 Front axle assembly 1
30 Shock absorber spring 2
31 Wheel axle upper seat 2
32 Hexagon lock nut 4
33 Front wheel axle tension spring 2

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
13 K-3-56Z200.6-29 SP - UPPER 110,115,124,127 8

Identification Number of Name of the part Quantity
110 Self tapping screw 4
115 Upper adjustment gear 2
124 Upper armrest 1
127 handlecover 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
16 K-3-56Z200.6-32 SP - BACK COVER KIT 32,86,87,88,93 6

Identification Number of Name of the part Quantity
32 Hexagon lock nut 2
86 Right-handed torsion spring 1
87 Long rod 1
88 Left-handed torsion spring 1
93 Rear cover plate assembly 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
17 K-3-5B150.5-4 SP - REAR WHEEL 32,76,77,78,79,80,81,82,83,84 12

Identification Number of Name of the part Quantity
32 Hexagon lock nut 2
76 Cross recessed pan head screws 2
77 Handle fixing plate 1
78 Rear wheel axle assembly 1
79 Adjusting the torsion spring 1
80 Split pin 1
81 Flat washer 1
82 Adjusting the height lever 1
83 Adjusting the handle assembly 1
84 Machine tooth screw 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
19 KIT-PLM2-27 SP - REAR WHEEL KIT 21,22,25,26,34,35,36,37,38 15

Identification Number of Name of the part Quantity
21 Hexagon flange locking nut 1
22 bearing 2
25 Self tapping screw 6
26 Flat gasket 1
34 11 "wheel cover 1
35 11 "wheel cover pressure plate 1
36 Wheel Assembly 1
37 Wheel ring gear 1
38 11 "Dust wheel cover 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
20 KIT-PLM2-33 SP - LEFT BRACKET 21,48,89 5

Identification Number of Name of the part Quantity
21 Hexagon flange locking nut 2
48 Hexagon flange bolt 2
89 Left handle bracket 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
21 KIT-PLM2-34 SP - RIGHT BRACKET 21,48,85 5

Identification Number of Name of the part Quantity
21 Hexagon flange locking nut 2
48 Hexagon flange bolt 2
85 Right handle bracket 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
23 KIT-PLM3-28 SP - LOWER 97,98,99,100,101,108,109,110 17

Identification Number of Name of the part Quantity
97 Cylindrical pin 2
98 Locking knob 2
99 Shaft sleeve 2

100 Lower handlespring 2
101 Pin 2
108 Lower armrest 1
109 Lower adjustment gear 2
110 Self tapping screw 4

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
24 KIT-PLM3-32 SP - LOWER KNOB 16,95,96 6

Identification Number of Name of the part Quantity
16 Hexagon lock nut 2
95 Special hexagonal bolt 2
96 Shaft sleeve 2

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
27 PLM-21 SP - ADJUST KNOB KIT 17,111,112,113,114,116,117 14

Identification Number of Name of the part Quantity
17 Flat washer 2

111 Locking handle 2
112 Cylindrical pin 2
113 Compression plate 2
114 Locking handle bolt 2
116 Hexagon nut 2
117 knob 2

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
28 PLM-23 SP - WATER NOZZLE 42,43 2

Identification Number of Name of the part Quantity
42 Clean the joint 1
43 O-ring 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
30 KIT-PLM2-38 SP - STARTER ROPE'S 102,103,104,105,106 5

Identification Number of Name of the part Quantity
102 Hexagon flange bolt 1
103 Hanging hook 1
104 Flat washer 1
105 Spring washer 1
106 Cap nut 1



MOTOR PART



PLM3-56Z200.6(3276007940084)Part Illustrations

1

16
16

72

1  :  10

AutoCAD SHX Text
1

AutoCAD SHX Text
2

AutoCAD SHX Text
3

AutoCAD SHX Text
4

AutoCAD SHX Text
6

AutoCAD SHX Text
7

AutoCAD SHX Text
9

AutoCAD SHX Text
8

AutoCAD SHX Text
5

AutoCAD SHX Text
10

AutoCAD SHX Text
11

AutoCAD SHX Text
12

AutoCAD SHX Text
19

AutoCAD SHX Text
20

AutoCAD SHX Text
21

AutoCAD SHX Text
22

AutoCAD SHX Text
23

AutoCAD SHX Text
24

AutoCAD SHX Text
25

AutoCAD SHX Text
29

AutoCAD SHX Text
32

AutoCAD SHX Text
26

AutoCAD SHX Text
31

AutoCAD SHX Text
33

AutoCAD SHX Text
34

AutoCAD SHX Text
35

AutoCAD SHX Text
36

AutoCAD SHX Text
37

AutoCAD SHX Text
38

AutoCAD SHX Text
40

AutoCAD SHX Text
41

AutoCAD SHX Text
42

AutoCAD SHX Text
43

AutoCAD SHX Text
44

AutoCAD SHX Text
45

AutoCAD SHX Text
46

AutoCAD SHX Text
47

AutoCAD SHX Text
50

AutoCAD SHX Text
48

AutoCAD SHX Text
57

AutoCAD SHX Text
58

AutoCAD SHX Text
80

AutoCAD SHX Text
81

AutoCAD SHX Text
82

AutoCAD SHX Text
68

AutoCAD SHX Text
79

AutoCAD SHX Text
89

AutoCAD SHX Text
90

AutoCAD SHX Text
92

AutoCAD SHX Text
16

AutoCAD SHX Text
93

AutoCAD SHX Text
51

AutoCAD SHX Text
94

AutoCAD SHX Text
95

AutoCAD SHX Text
96

AutoCAD SHX Text
97

AutoCAD SHX Text
98

AutoCAD SHX Text
99

AutoCAD SHX Text
1

AutoCAD SHX Text
30

AutoCAD SHX Text
38

AutoCAD SHX Text
39

AutoCAD SHX Text
52

AutoCAD SHX Text
32

AutoCAD SHX Text
53

AutoCAD SHX Text
54

AutoCAD SHX Text
55

AutoCAD SHX Text
56

AutoCAD SHX Text
60

AutoCAD SHX Text
61

AutoCAD SHX Text
62

AutoCAD SHX Text
63

AutoCAD SHX Text
64

AutoCAD SHX Text
59

AutoCAD SHX Text
66

AutoCAD SHX Text
65

AutoCAD SHX Text
67

AutoCAD SHX Text
68

AutoCAD SHX Text
71

AutoCAD SHX Text
73

AutoCAD SHX Text
74

AutoCAD SHX Text
75

AutoCAD SHX Text
76

AutoCAD SHX Text
77

AutoCAD SHX Text
78

AutoCAD SHX Text
83

AutoCAD SHX Text
84

AutoCAD SHX Text
85

AutoCAD SHX Text
86

AutoCAD SHX Text
87

AutoCAD SHX Text
88

AutoCAD SHX Text
91

AutoCAD SHX Text
1

AutoCAD SHX Text
101

AutoCAD SHX Text
70

AutoCAD SHX Text
100

AutoCAD SHX Text
49

AutoCAD SHX Text
50

AutoCAD SHX Text
49

AutoCAD SHX Text
28

AutoCAD SHX Text
13

AutoCAD SHX Text
13

AutoCAD SHX Text
14

AutoCAD SHX Text
15

AutoCAD SHX Text
17

AutoCAD SHX Text
18

AutoCAD SHX Text
69

AutoCAD SHX Text
27

gongcheng07
椭圆形
已更新EAN



Identification

Number of the

Exploded view

Supplier Internal

reference
Name of the part

1 100011262-0004 Bolt, M6×14
2 100002308 Valve Cover
3 100030069 Gasket, Valve Cover
4 100004421 Rocker Arm Assembly
5 100004580 Valve Spring Seat
6 100004565 Valve Spring
7 100004598 Intake Valve Seal
8 100004523 Intake Vavle
9 100004547 Exhaust Valve

10 100063679 Rocker Arm Base
11 100002461-0002 Bolt, M8×54
12 100066426 Cylinder Head
13 100011452-0010 Nut, M6
14 100006850-0001 Muffler Guard
15 100006262 Muffler
16 100011261-0014 Bolt, M6×12
17 100006523 Gasket, Muffler
18 100010346-0001 Stud, M6×95
19 100009378 Spark Plug
20 100010348-0001 Stud, M6×87
21 100053668 Gasket, Carburetor Insulator
22 100005603 Insulator
23 100005928 Gasket, Carburetor
24 100005380-0001 Carburetor
25 100005946 Gasket, Air Filter
26 100004649 Air Filter Assembly
27 100008035 Choke Lever
28 100005031 Air Filter Base Assembly
29 100004834 Air Filter Cover
30 100004759 Air Filter Element
31 100011270-0007 Bolt, M6×30
32 100011463-0003 Nut, M6
33 100010205 Gasket, Cylinder Head
34 100010558 Pin, φ10×16
35 100066141 Push Rod
36 100004262 Tappet
37 100003245 Piston Ring Set
38 100003221 Circlip
39 100003125 Piston Pin
40 100003080 Piston
41 100030472 Connecting Rod Assembly
42 100008763-0002 Fuel Cap
43 100008880 Lock Nut
44 100008662 Damping Pad
45 100008936 Damping Pad
46 100008686-0001 Fuel Tank
47 100008663 Gasket, Fuel Tank
48 100009020 Fuel Filter
49 100005136 Clamp
50 100017750-0001 Fuel Hose φ6.3×φ12.5×322
51 100055666 Governor Spring
52 100007602-0001 Blower Housing
53 100007217-0004 Recoil Starter
54 100007668 Inner Shroud
55 100010302-0001 Stud, M6×78.5



Identification

Number of the

Exploded view

Supplier Internal

reference
Name of the part

56 100010303-0001 Stud, M6×74
57 100011462-0002 Nut, M14×1.5
58 100009494 Flywheel
59 100017640 Oil Seal, φ22×φ35×6
60 100004053-0001 Breather Cover
61 100010260 Gasket, Oil Filter
62 100008440 One-way Valve Spring
63 100004065 Breather Filter Screen
64 100140934 Breather Valve
65 100011266-0010 Bolt, M6×20
66 100000656 Clip
67 100030058-0002 Ignition Module
68 100011271-0006 Bolt, M6×35
69 100086238 Brake Guard
70 100009646 Brake Spring
71 100009615-0002 Brake Assembly
72 100007137-0001 Shield
73 100073318 Crankcase
74 100053669 Gasket, Crankcase
75 100010544 Pin, φ7×14
76 100010554 Pin,φ9×14
77 100010680 Bearing, 6205
78 100750105 Crankshaft
79 100010577 Woodruff Key
80 100004118-0001 Dipstick
81 100004142 O-Ring, Dipstick
82 100004141 O-Ring, Dipstick
83 100010527-0001 Washer, φ25.4×1×φ34
84 100017643 Oil Seal, φ25×φ40×7
85 100002993 Crankcase Cover
86 100011269-0010 Bolt, M6×28
87 100010272-0001 Earth Bolt
88 100010459 Washer, φ10×1.5×φ16
89 100008451 Governor Gear Mounting Plate
90 100008293 Governor Gear
91 100054825 Camshaft
92 100000655 Clip
93 100002858 Breather Hose
94 100059066 Idle Spring
95 100007955 Throttle Linkage
96 100000671 Clip
97 100050590-0001 Governor Gear Bracket Assembly
98 100007971 Governor Gear Shaft
99 100017630 Oil Seal, φ6×φ11×4

100 100007986 Cotter Pin
101 100054663-0001 Governor Lever
102 100000121-0003 Spark Plug Socket



fro
m

2
 co

m
p

o
n

e
n

ts it's
a kit 

SPA
R

E PA
R

T m
ean

s, o
n

ly
1

 co
m

p
o

n
en

t, it's
o

n
ly

a 
sp

are
p

art (ex : Sp
e

ar
it's

a sp
are

p
art) 

** Th
e d

ifferen
ce

b
etw

een
a K

IT an
d

 a SPA
R

E 
PA

R
T is

th
e q

u
an

tity
o

f co
m

p
o

n
en

t in
clu

d
ed

in
 :

K
IT m

ean
s, severalco

m
p

o
n

en
t, 

Sp
are p

art n
°

Sp
are p

art R
eferen

ce

O
r 

K
IT referen

ce

D
escrip

tio
n

P
iece n

u
m

b
er (related

 to
 th

e exp
lo

d
ed

 

view
)

31
K-3-56Z200.6-1

KIT
K

C
ylinder head co

ver assem
bly

1,2,3
32

K-3-56Z200.6-3
KIT

K
m

uffler assem
bly

13,14,15,17,18
33

K-3-56Z200.6-10
KIT

K
Launcher co

m
po

nent
32,53

34
K-3-56Z200.6-12

KIT
K

flyw
heel assem

bly
57,58

35
K-3-56Z200.6-16

KIT
K

brake co
m

po
nents

70,71
36

K-3-56Z200.6-18
KIT

K
o

il dipstick assem
bly

68,80,81,82
37

K-3-56Z200.6-14
KIT

K
igniter assem

bly
65,66,67

38
K-3-56Z200.6-4

KIT
K

H
eat shield assem

bly
20,21,22

39
K-3-56Z200.6-5

KIT
K

C
arbureto

r A
ssem

bly
23,24,25

40
K-3-56Z200.6-6

KIT
K

air filter assem
bly

26,30,31,32
41

K-1-46Z150.6-15
KIT

K
O

il drain bo
lt assem

bly
87,88

42
K-3-56Z200.6-20

KIT
K

Thro
ttle bracket assem

bly
94,95,101

43
K-3-56Z200.6-21

KIT
K

Thro
ttle co

ntro
l co

m
po

nents
1,97

44
K-3-56Z200.6-8

KIT
K

fuel tank assem
bly

46,47,48
45

K-1-46Z150.6-20
SPA

R
E PA

R
T

S
Spark plug sleeve assem

bly
102

46
K-3-56Z200.6-7

KIT
K

fuel tank cap assem
bly

42,43,44,45
47

K-3-56Z200.6-9
KIT

K
Tubing co

m
po

nents
49,50

48
K-3-56Z200.6-11

KIT
K

A
ir guide inner co

ver assem
bly

54,55,56
49

K-3-56Z200.6-13
KIT

K
filter co

ver assem
bly

1,60,61,62,63,64
50

K-3-56Z200.6-17
KIT

K
w

indshield assem
bly

16,72
51

K-3-56Z200.6-19
KIT

K
Line C

ard B
 C

o
m

po
nents

16,92
52

K-3-56Z200.6-22
KIT

K
Tensio

n spring and co
tter pin assem

bly
51 ,100

53
K-3-56Z200.6-2

KIT
K

valve spring assem
bly

5,6
54

K-3-56Z200.6-15
KIT

K
Flyw

heel fender assem
bly

68,69

K
IT o

r SP
A

R
E P

A
R

T **



KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
31 K-3-56Z200.6-1 Cylinder head cover 1,2,3 6

Identification Number of Name of the part Quantity
1 Bolt, M6×14 4
2 Valve Cover 1
3 Gasket, Valve Cover 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
32 K-3-56Z200.6-3 muffler assembly 13,14,15,17,18 7

Identification Number of Name of the part Quantity
13 Nut, M6 2
14 Muffler Guard 1
15 Muffler 1
17 Gasket, Muffler 1
18 Stud, M6×95 2

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
33 K-3-56Z200.6-10 Launcher component 32,53 4

Identification Number of Name of the part Quantity
32 Nut, M6 3
53 Recoil Starter 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
34 K-3-56Z200.6-12 flywheel assembly 57,58 2

Identification Number of Name of the part Quantity
57 Nut, M14×1.5 1
58 Flywheel 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
35 K-3-56Z200.6-16 brake components 70,71 2

Identification Number of Name of the part Quantity
70 Brake Spring 1
71 Brake Assembly 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
36 K-3-56Z200.6-18 oil dipstick assembly 68,80,81,82 4

Identification Number of Name of the part Quantity
68 Bolt, M6×35 1
80 Dipstick 1
81 O-Ring, Dipstick 1
82 O-Ring, Dipstick 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
37 K-3-56Z200.6-14 igniter assembly 65,66,67 3

Identification Number of Name of the part Quantity
65 Bolt, M6×20 1
66 Clip 1
67 Ignition Module 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
38 K-3-56Z200.6-4 Heat shield assembly 20,21,22 4

Identification Number of Name of the part Quantity
20 Stud, M6×87 2
21 Gasket, Carburetor Insulator 1
22 Insulator 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
39 K-3-56Z200.6-5 Carburetor Assembly 23,24,25 3

Identification Number of Name of the part Quantity
23 Gasket, Carburetor 1
24 Carburetor 1
25 Gasket, Air Filter 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
40 K-3-56Z200.6-6 air filter assembly 26,30,31,32 5

Identification Number of Name of the part Quantity
26 Air Filter Assembly 1
30 Air Filter Element 1
31 Bolt, M6×30 1
32 Nut, M6 2

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
41 K-1-46Z150.6-15 Oil drain bolt assembly 87,88 2

Identification Number of Name of the part Quantity
87 Earth Bolt 1
88 Washer, φ10×1.5×φ16 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
42 K-3-56Z200.6-20 Throttle bracket 94,95,101 3

Identification Number of Name of the part Quantity
94 Idle Spring 1
95 Throttle Linkage 1

101 Governor Lever 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
43 K-3-56Z200.6-21 Throttle control 1,97 2

Identification Number of Name of the part Quantity
1 Bolt, M6×14 1
97 Governor Gear Bracket Assembly 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
44 K-3-56Z200.6-8 fuel tank assembly 46,47,48 4

Identification Number of Name of the part Quantity
46 Fuel Tank 1
47 Gasket, Fuel Tank 2
48 Fuel Filter 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
45 K-1-46Z150.6-20 Spark plug sleeve 102 1

Identification Number of Name of the part Quantity
102 Spark Plug Socket 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
46 K-3-56Z200.6-7 fuel tank cap assembly 42,43,44,45 4

Identification Number of Name of the part Quantity
42 Fuel Cap 1
43 Lock Nut 1
44 Damping Pad 1
45 Damping Pad 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
47 K-3-56Z200.6-9 Tubing components 49,50 3

Identification Number of Name of the part Quantity
49 Clamp 2
50 Fuel Hose φ6.3×φ12.5×322 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
48 K-3-56Z200.6-11 Air guide inner cover 54,55,56 4

Identification Number of Name of the part Quantity
54 Inner Shroud 1
55 Stud, M6×78.5 2
56 Stud, M6×74 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
49 K-3-56Z200.6-13 filter cover assembly 1,60,61,62,63,64 7

Identification Number of Name of the part Quantity
1 Bolt, M6×14 2
60 Breather Cover 1
61 Gasket, Oil Filter 1
62 One-way Valve Spring 1
63 Breather Filter Screen 1
64 Breather Valve 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
50 K-3-56Z200.6-17 windshield assembly 16,72 3

Identification Number of Name of the part Quantity
16 Bolt, M6×12 2
72 Shield 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
51 K-3-56Z200.6-19 Line Card B Components 16,92 2

Identification Number of Name of the part Quantity
16 Bolt, M6×12 1
92 Clip 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
52 K-3-56Z200.6-22 Tension spring and 51 ,100 2

Identification Number of Name of the part Quantity
51 Governor Spring 1

100 Cotter Pin 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
53 K-3-56Z200.6-2 valve spring assembly 5,6 4

Identification Number of Name of the part Quantity
5 Valve Spring Seat 2
6 Valve Spring 2

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
54 K-3-56Z200.6-15 Flywheel fender 68,69 3

Identification Number of Name of the part Quantity
68 Bolt, M6×35 2
69 Brake Guard 1



KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
31 K-3-56Z200.6-1 Cylinder head cover 1,2,3 6

Identification Number of Name of the part Quantity
1 Bolt, M6×14 4
2 Valve Cover 1
3 Gasket, Valve Cover 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
32 K-3-56Z200.6-3 muffler assembly 13,14,15,17,18 7

Identification Number of Name of the part Quantity
13 Nut, M6 2
14 Muffler Guard 1
15 Muffler 1
17 Gasket, Muffler 1
18 Stud, M6×95 2

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
33 K-3-56Z200.6-10 Launcher component 32,53 4

Identification Number of Name of the part Quantity
32 Nut, M6 3
53 Recoil Starter 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
34 K-3-56Z200.6-12 flywheel assembly 57,58 2

Identification Number of Name of the part Quantity
57 Nut, M14×1.5 1
58 Flywheel 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
35 K-3-56Z200.6-16 brake components 70,71 2

Identification Number of Name of the part Quantity
70 Brake Spring 1
71 Brake Assembly 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
36 K-3-56Z200.6-18 oil dipstick assembly 68,80,81,82 4

Identification Number of Name of the part Quantity
68 Bolt, M6×35 1
80 Dipstick 1
81 O-Ring, Dipstick 1
82 O-Ring, Dipstick 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
37 K-3-56Z200.6-14 igniter assembly 65,66,67 3

Identification Number of Name of the part Quantity
65 Bolt, M6×20 1
66 Clip 1
67 Ignition Module 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
38 K-3-56Z200.6-4 Heat shield assembly 20,21,22 4

Identification Number of Name of the part Quantity
20 Stud, M6×87 2
21 Gasket, Carburetor Insulator 1
22 Insulator 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
39 K-3-56Z200.6-5 Carburetor Assembly 23,24,25 3

Identification Number of Name of the part Quantity
23 Gasket, Carburetor 1
24 Carburetor 1
25 Gasket, Air Filter 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
40 K-3-56Z200.6-6 air filter assembly 26,30,31,32 5

Identification Number of Name of the part Quantity
26 Air Filter Assembly 1
30 Air Filter Element 1
31 Bolt, M6×30 1
32 Nut, M6 2

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
41 K-1-46Z150.6-15 Oil drain bolt assembly 87,88 2

Identification Number of Name of the part Quantity
87 Earth Bolt 1
88 Washer, φ10×1.5×φ16 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
42 K-3-56Z200.6-20 Throttle bracket 94,95,101 3

Identification Number of Name of the part Quantity
94 Idle Spring 1
95 Throttle Linkage 1

101 Governor Lever 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
43 K-3-56Z200.6-21 Throttle control 1,97 2

Identification Number of Name of the part Quantity
1 Bolt, M6×14 1
97 Governor Gear Bracket Assembly 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
44 K-3-56Z200.6-8 fuel tank assembly 46,47,48 4

Identification Number of Name of the part Quantity
46 Fuel Tank 1
47 Gasket, Fuel Tank 2
48 Fuel Filter 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
45 K-1-46Z150.6-20 Spark plug sleeve 102 1

Identification Number of Name of the part Quantity
102 Spark Plug Socket 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
46 K-3-56Z200.6-7 fuel tank cap assembly 42,43,44,45 4

Identification Number of Name of the part Quantity
42 Fuel Cap 1
43 Lock Nut 1
44 Damping Pad 1
45 Damping Pad 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
47 K-3-56Z200.6-9 Tubing components 49,50 3

Identification Number of Name of the part Quantity
49 Clamp 2
50 Fuel Hose φ6.3×φ12.5×322 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
48 K-3-56Z200.6-11 Air guide inner cover 54,55,56 4

Identification Number of Name of the part Quantity
54 Inner Shroud 1
55 Stud, M6×78.5 2
56 Stud, M6×74 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
49 K-3-56Z200.6-13 filter cover assembly 1,60,61,62,63,64 7

Identification Number of Name of the part Quantity
1 Bolt, M6×14 2
60 Breather Cover 1
61 Gasket, Oil Filter 1
62 One-way Valve Spring 1
63 Breather Filter Screen 1
64 Breather Valve 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
50 K-3-56Z200.6-17 windshield assembly 16,72 3

Identification Number of Name of the part Quantity
16 Bolt, M6×12 2
72 Shield 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
51 K-3-56Z200.6-19 Line Card B Components 16,92 2

Identification Number of Name of the part Quantity
16 Bolt, M6×12 1
92 Clip 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
52 K-3-56Z200.6-22 Tension spring and 51 ,100 2

Identification Number of Name of the part Quantity
51 Governor Spring 1

100 Cotter Pin 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
53 K-3-56Z200.6-2 valve spring assembly 5,6 4

Identification Number of Name of the part Quantity
5 Valve Spring Seat 2
6 Valve Spring 2

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
54 K-3-56Z200.6-15 Flywheel fender 68,69 3

Identification Number of Name of the part Quantity
68 Bolt, M6×35 2
69 Brake Guard 1



KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
31 K-3-56Z200.6-1 Cylinder head cover 1,2,3 6

Identification Number of Name of the part Quantity
1 Bolt, M6×14 4
2 Valve Cover 1
3 Gasket, Valve Cover 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
32 K-3-56Z200.6-3 muffler assembly 13,14,15,17,18 7

Identification Number of Name of the part Quantity
13 Nut, M6 2
14 Muffler Guard 1
15 Muffler 1
17 Gasket, Muffler 1
18 Stud, M6×95 2

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
33 K-3-56Z200.6-10 Launcher component 32,53 4

Identification Number of Name of the part Quantity
32 Nut, M6 3
53 Recoil Starter 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
34 K-3-56Z200.6-12 flywheel assembly 57,58 2

Identification Number of Name of the part Quantity
57 Nut, M14×1.5 1
58 Flywheel 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
35 K-3-56Z200.6-16 brake components 70,71 2

Identification Number of Name of the part Quantity
70 Brake Spring 1
71 Brake Assembly 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
36 K-3-56Z200.6-18 oil dipstick assembly 68,80,81,82 4

Identification Number of Name of the part Quantity
68 Bolt, M6×35 1
80 Dipstick 1
81 O-Ring, Dipstick 1
82 O-Ring, Dipstick 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
37 K-3-56Z200.6-14 igniter assembly 65,66,67 3

Identification Number of Name of the part Quantity
65 Bolt, M6×20 1
66 Clip 1
67 Ignition Module 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
38 K-3-56Z200.6-4 Heat shield assembly 20,21,22 4

Identification Number of Name of the part Quantity
20 Stud, M6×87 2
21 Gasket, Carburetor Insulator 1
22 Insulator 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
39 K-3-56Z200.6-5 Carburetor Assembly 23,24,25 3

Identification Number of Name of the part Quantity
23 Gasket, Carburetor 1
24 Carburetor 1
25 Gasket, Air Filter 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
40 K-3-56Z200.6-6 air filter assembly 26,30,31,32 5

Identification Number of Name of the part Quantity
26 Air Filter Assembly 1
30 Air Filter Element 1
31 Bolt, M6×30 1
32 Nut, M6 2

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
41 K-1-46Z150.6-15 Oil drain bolt assembly 87,88 2

Identification Number of Name of the part Quantity
87 Earth Bolt 1
88 Washer, φ10×1.5×φ16 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
42 K-3-56Z200.6-20 Throttle bracket 94,95,101 3

Identification Number of Name of the part Quantity
94 Idle Spring 1
95 Throttle Linkage 1

101 Governor Lever 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
43 K-3-56Z200.6-21 Throttle control 1,97 2

Identification Number of Name of the part Quantity
1 Bolt, M6×14 1
97 Governor Gear Bracket Assembly 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
44 K-3-56Z200.6-8 fuel tank assembly 46,47,48 4

Identification Number of Name of the part Quantity
46 Fuel Tank 1
47 Gasket, Fuel Tank 2
48 Fuel Filter 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
45 K-1-46Z150.6-20 Spark plug sleeve 102 1

Identification Number of Name of the part Quantity
102 Spark Plug Socket 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
46 K-3-56Z200.6-7 fuel tank cap assembly 42,43,44,45 4

Identification Number of Name of the part Quantity
42 Fuel Cap 1
43 Lock Nut 1
44 Damping Pad 1
45 Damping Pad 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
47 K-3-56Z200.6-9 Tubing components 49,50 3

Identification Number of Name of the part Quantity
49 Clamp 2
50 Fuel Hose φ6.3×φ12.5×322 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
48 K-3-56Z200.6-11 Air guide inner cover 54,55,56 4

Identification Number of Name of the part Quantity
54 Inner Shroud 1
55 Stud, M6×78.5 2
56 Stud, M6×74 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
49 K-3-56Z200.6-13 filter cover assembly 1,60,61,62,63,64 7

Identification Number of Name of the part Quantity
1 Bolt, M6×14 2
60 Breather Cover 1
61 Gasket, Oil Filter 1
62 One-way Valve Spring 1
63 Breather Filter Screen 1
64 Breather Valve 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
50 K-3-56Z200.6-17 windshield assembly 16,72 3

Identification Number of Name of the part Quantity
16 Bolt, M6×12 2
72 Shield 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
51 K-3-56Z200.6-19 Line Card B Components 16,92 2

Identification Number of Name of the part Quantity
16 Bolt, M6×12 1
92 Clip 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
52 K-3-56Z200.6-22 Tension spring and 51 ,100 2

Identification Number of Name of the part Quantity
51 Governor Spring 1

100 Cotter Pin 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
53 K-3-56Z200.6-2 valve spring assembly 5,6 4

Identification Number of Name of the part Quantity
5 Valve Spring Seat 2
6 Valve Spring 2

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
54 K-3-56Z200.6-15 Flywheel fender 68,69 3

Identification Number of Name of the part Quantity
68 Bolt, M6×35 2
69 Brake Guard 1



KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
31 K-3-56Z200.6-1 Cylinder head cover 1,2,3 6

Identification Number of Name of the part Quantity
1 Bolt, M6×14 4
2 Valve Cover 1
3 Gasket, Valve Cover 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
32 K-3-56Z200.6-3 muffler assembly 13,14,15,17,18 7

Identification Number of Name of the part Quantity
13 Nut, M6 2
14 Muffler Guard 1
15 Muffler 1
17 Gasket, Muffler 1
18 Stud, M6×95 2

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
33 K-3-56Z200.6-10 Launcher component 32,53 4

Identification Number of Name of the part Quantity
32 Nut, M6 3
53 Recoil Starter 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
34 K-3-56Z200.6-12 flywheel assembly 57,58 2

Identification Number of Name of the part Quantity
57 Nut, M14×1.5 1
58 Flywheel 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
35 K-3-56Z200.6-16 brake components 70,71 2

Identification Number of Name of the part Quantity
70 Brake Spring 1
71 Brake Assembly 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
36 K-3-56Z200.6-18 oil dipstick assembly 68,80,81,82 4

Identification Number of Name of the part Quantity
68 Bolt, M6×35 1
80 Dipstick 1
81 O-Ring, Dipstick 1
82 O-Ring, Dipstick 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
37 K-3-56Z200.6-14 igniter assembly 65,66,67 3

Identification Number of Name of the part Quantity
65 Bolt, M6×20 1
66 Clip 1
67 Ignition Module 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
38 K-3-56Z200.6-4 Heat shield assembly 20,21,22 4

Identification Number of Name of the part Quantity
20 Stud, M6×87 2
21 Gasket, Carburetor Insulator 1
22 Insulator 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
39 K-3-56Z200.6-5 Carburetor Assembly 23,24,25 3

Identification Number of Name of the part Quantity
23 Gasket, Carburetor 1
24 Carburetor 1
25 Gasket, Air Filter 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
40 K-3-56Z200.6-6 air filter assembly 26,30,31,32 5

Identification Number of Name of the part Quantity
26 Air Filter Assembly 1
30 Air Filter Element 1
31 Bolt, M6×30 1
32 Nut, M6 2

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
41 K-1-46Z150.6-15 Oil drain bolt assembly 87,88 2

Identification Number of Name of the part Quantity
87 Earth Bolt 1
88 Washer, φ10×1.5×φ16 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
42 K-3-56Z200.6-20 Throttle bracket 94,95,101 3

Identification Number of Name of the part Quantity
94 Idle Spring 1
95 Throttle Linkage 1

101 Governor Lever 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
43 K-3-56Z200.6-21 Throttle control 1,97 2

Identification Number of Name of the part Quantity
1 Bolt, M6×14 1
97 Governor Gear Bracket Assembly 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
44 K-3-56Z200.6-8 fuel tank assembly 46,47,48 4

Identification Number of Name of the part Quantity
46 Fuel Tank 1
47 Gasket, Fuel Tank 2
48 Fuel Filter 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
45 K-1-46Z150.6-20 Spark plug sleeve 102 1

Identification Number of Name of the part Quantity
102 Spark Plug Socket 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
46 K-3-56Z200.6-7 fuel tank cap assembly 42,43,44,45 4

Identification Number of Name of the part Quantity
42 Fuel Cap 1
43 Lock Nut 1
44 Damping Pad 1
45 Damping Pad 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
47 K-3-56Z200.6-9 Tubing components 49,50 3

Identification Number of Name of the part Quantity
49 Clamp 2
50 Fuel Hose φ6.3×φ12.5×322 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
48 K-3-56Z200.6-11 Air guide inner cover 54,55,56 4

Identification Number of Name of the part Quantity
54 Inner Shroud 1
55 Stud, M6×78.5 2
56 Stud, M6×74 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
49 K-3-56Z200.6-13 filter cover assembly 1,60,61,62,63,64 7

Identification Number of Name of the part Quantity
1 Bolt, M6×14 2
60 Breather Cover 1
61 Gasket, Oil Filter 1
62 One-way Valve Spring 1
63 Breather Filter Screen 1
64 Breather Valve 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
50 K-3-56Z200.6-17 windshield assembly 16,72 3

Identification Number of Name of the part Quantity
16 Bolt, M6×12 2
72 Shield 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
51 K-3-56Z200.6-19 Line Card B Components 16,92 2

Identification Number of Name of the part Quantity
16 Bolt, M6×12 1
92 Clip 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
52 K-3-56Z200.6-22 Tension spring and 51 ,100 2

Identification Number of Name of the part Quantity
51 Governor Spring 1

100 Cotter Pin 1

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
53 K-3-56Z200.6-2 valve spring assembly 5,6 4

Identification Number of Name of the part Quantity
5 Valve Spring Seat 2
6 Valve Spring 2

KIT  n° Spare part Reference Description Piece number (related to the exploded view) Component on the 
54 K-3-56Z200.6-15 Flywheel fender 68,69 3

Identification Number of Name of the part Quantity
68 Bolt, M6×35 2
69 Brake Guard 1


	图纸和视图
	模型




